
 

 

 

A scalable and sustainable wastewater treatment technology using a methanotroph-
microalga co-culture 

 
by 
 

Nathan Rogerson McArthur Roberts 
 
 
 
 

A dissertation submitted to the Graduate Faculty of  
Auburn University 

in partial fulfillment of the  
requirements for the Degree of  

Doctor of Philosophy 
 

Auburn, Alabama 
May 2, 2020 

 
 
 
 

Keywords: microalgae, methanotroph, carbon dioxide, anaerobic digestate, biogas conversion, 
wastewater treatment, nitrogen and phosphorus recovery 

 
 

 Copyright 2020 by Nathan Rogerson McArthur Roberts 
 
 

Approved by 
 

Jin Wang (Chair), Walt and Virginia Woltosz Endowed Professor of Chemical Engineering, 
Auburn University 
[...]
 

Orthophosphate removal occurs in this process as well. Heterotrophic bacteria uptake 

orthophosphate while metabolizing stored PHB for producing new cells and any excess uptake of 

orthophosphate is stored as polyphosphates. 

1.3.2.4 Anoxic process 

Denitrification occurs during the anoxic (lack of free oxygen) process where the nitrate 

produced during nitrification is reduced to gaseous nitrogen, in the presence of organic carbon. 



7 
 

Denitrifying bacteria breakdown BOD through respiration and utilize the oxygen from nitrate 

producing gaseous nitrogen through a series of reduction steps shown in equations (3) and (4).  

 Denitrification  

 𝑁𝑁𝑂𝑂3− →  𝑁𝑁𝑂𝑂2−  → 𝑁𝑁𝑁𝑁 → 𝑁𝑁2𝑂𝑂 → 𝑁𝑁2 (3) 

 

 𝑁𝑁𝑂𝑂3−  0.1𝐶𝐶10𝐻𝐻19𝑂𝑂3𝑁𝑁 →  0.5𝑁𝑁2 +  𝐶𝐶𝑂𝑂2 0.3𝐻𝐻2𝑂𝑂 + 0.1𝑁𝑁𝐻𝐻3 + 𝑂𝑂𝐻𝐻− (4) 

 

In denitrification, conversion of nitrate to nitrite occurs rapidly while nitrite conversion to nitrogen 

gas is much slower and can be severely affected by temperature (Fan et al., 2015). As seen in the 

equations above, nitrite is an intermediary nitrogen specie in both nitrification and denitrification. 

Efforts to increase efficiency and reduce large aeration process have focused on removing nitrogen 

through the nitrate pathway shown in Figure 1 (Peng and Zhu, 2006). In this pathway, partial 

nitrification to nitrite and nitrite denitrification is reported to be technically and economically 

feasible; however, operating conditions (high temperature, high ammonium concentration, low 

dissolved oxygen concentration (Blackburne et al., 2008), controlling of hydraulic retention times 

or aeration time (Gao et al., 2009)) have to be manipulated to favor ammonia oxidizing bacteria 

and inhibit nitrite oxidizing bacteria which can make controlling the process complex (Naseer et 

al., 2013). After nutrient removal, the effluent in the final process from the anoxic tanks is fed to 

clarifier tanks which allow settling and sedimentation of particulates and recovery of low residual 

nutrients. In the clarifier effluent the settled sludge from the A2O process is further processed in 

the anaerobic digester. 



8 
 

                      Nitrification        Denitrification  

 𝑁𝑁𝐻𝐻4+ →  𝑁𝑁𝑂𝑂2−  → 𝑁𝑁𝑂𝑂3− →  𝑁𝑁𝑂𝑂2−  → NO →  𝑁𝑁2𝑂𝑂 → 𝑁𝑁2 (5) 

 

Figure 1: Nitrification and denitrification by the nitrite pathway where ammonia is only partially 
oxidized to nitrite. 

 

1.3.3 Challenges of anaerobic-anoxic-oxic treatment processes  

While secondary treatment has been employed in nitrogen removal for more than half a 

century, there still exist challenges of high energy consumption during the process and controlling 

efficient nitrogen recovery by manipulating recycle streams and addition of exogenous compounds 

and maintaining operating conditions. 

1.3.3.1 Operating conditions 

To achieve high efficiencies in the nitrification and denitrification processes operating 

conditions must be maintained at certain preferred levels. For example, nitrification problems 

occur if dissolved oxygen is not above 3 mg/L. Low temperature can reduce growth rate of 

nitrifiers, but high temperatures reduce dissolved oxygen. Insufficient alkalinities can also reduce 

ammonia removal. pH swings and toxins from the influent wastewater can also have an adverse 

effect of nitrification. 

1.3.3.2 Energy consumption 

Nitrification requires an aerobic environment (dissolved oxygen) for oxidation of 

ammoniac nitrogen to nitrate. Heterotrophic bacteria also use oxygen as a terminal electron 

acceptor for degradation of organic compounds. Aeration is typically achieved by diffused air 

aerator as high rates of oxygenation is achieved. However, aeration can account for at least 50% 



9 
 

of the total energy costs of a wastewater plant (Siegrist et al., 2008; Drewnowski et al., 2019). 

Oxygen has low solubility in water and its solubility in aerobic tanks is affected by various 

properties of the mixed liquor (water containing activated bacteria, BOD and pollutants in aerobic 

tanks). Consequently, long aeration times might be required to maintain minimum levels of 

dissolved oxygen. 

1.3.3.3 Low C:N ratio 

Anaerobic digestate effluent is recycled back to the headworks of the plant. The AD effluent 

contains high concentrations of ammonia and orthophosphate which will be recovered during 

secondary treatment. This can often upset the A2O process and cause phosphorus accumulation 

over time. Wastewater treatment plants also face challenges of low C/N ratio which results in 

inefficient nutrient recovery due to inadequate BOD (Peng et al., 2006). To address this problem, 

aerobic effluent is recycled with the anoxic tank to meet the BOD requirement. As a result, 

controlling the operation can become complex. Besides recycling the aerobic effluent, exogenous 

carbon sources (methanol, etc.) can be introduced into the effluent to enable complete 

denitrification. Consequently, operational cost is increased. To improve biological nitrogen 

removal through denitrification, recent studies have focused on different approaches such as partial 

nitrification of ammonia to nitrite (Peng and Zhu, 2006) and step feed operation (Hu et al., 2014). 

Peng et al suggest that two main advantages are lower oxygen consumption, higher denitrification 

rates and reduced CO2 emissions but full scale application is limited (STOWA, 1995; Peng and 

Zhu, 2006). Furthermore, nitrification and denitrification tanks occur in series, requiring sufficient 

residence time for ammonia oxidation and prevention of dissolved oxygen transfer to anoxic tanks. 

Thus, operation of A2O systems can be complex and some facilities cycle aerators on and off in 

order to achieve the desired oxygenation level of the mixed liquor. 



10 
 

1.3.4 Tertiary treatment and advanced processes 

Tertiary wastewater treatment aims to remove specific wastewater pollutants which remain 

after secondary treatment (Abdel-Raouf et al., 2012). Tertiary treatment is accomplished through 

either chemical or biological methods. In chemical treatment, undesired compounds and heavy 

metals are removed through precipitation but some chemicals remain unaffected. Another 

disadvantage of this process is the costs associated with the chemical additives and disposal of the 

chemical sludge (Samer, 2015). Advanced treatment processes are more complex than chemical 

tertiary treatment; however, advanced treatment also serves the similar purpose of further removal 

of nitrogen, phosphorus, metals or fine particulates. The advanced processes are varied in the 

underlying principles for pollutant removal and they include chemical precipitation, ozonation, 

reverse osmosis or carbon adsorption.  

1.3.5 Disinfection 

Disinfection is usually the last step in wastewater treatment. The process is designed to 

inactivate pathogenic microorganisms such as bacteria, viruses or cysts especially as wastewater 

is discharged into waterbodies that can be used for human activity. Three methods used are 

chlorination, ozonation and ultraviolet radiation. However, chlorination is the most commonly 

used method as it is known to be effective in destroying various types of harmful bacteria, viruses 

and protozoa. 

 



11 
 

1.4 Anaerobic digestion  

1.4.1 Anaerobic process for biosolids reduction 

The sludge collected from primary treatment is pumped to anaerobic digesters (AD) for 

degradation of the organic nitrogen and phosphorus. During anaerobic digestion, acetic acid, 

volatile fatty acids (VFAs) and biogas are the main products. Organic nitrogen and organic 

phosphorus are converted mainly to inorganic nitrogen as ammonia (NH3) and inorganic 

phosphorus as orthophosphate (PO4
3-) while very low concentrations of nitrate and nitrite may be 

present. Consequently, high concentrations of NH3 and PO4
3- are generated in AD processes due 

to the high organic content. Nitrogen and phosphorus levels found in anaerobic digester effluents 

at municipal wastewater plants can vary between 100 – 3500 mg/L of N and 18 – 400 mg/L P (Cai 

et al., 2013). Subsequently, the AD effluent is sent to gravity belt or centrifuges to separate the 

liquid and solid fractions. At some facilities the liquid fraction of the digestate is recycled back to 

the headworks of the plant while others utilize the liquid fraction for plant fertilizer. By recycling 

the liquid fraction to the headworks of the plant, the ammonia and phosphorus generated during 

the anaerobic process is removed during aerobic and anoxic processes.   

1.4.2 Biochemical process 

Anaerobic digestion refers to a series of complex process that degrade organic compounds 

in the absence of oxygen. It is considered the best practice for handing organic material and 

reducing odor and pathogens. Generally, there are four stages of this process, namely: 

hydrolysis, acidogenesis, acetogenesis/dehydrogenation and methanation and each step is carried 

out by different microorganisms. During hydrolysis various microorganisms convert polymeric 

compounds to monomers (long chain fatty acids, amino acids, sugars) and monomeric molecules 

can be further degraded to volatile fatty acids (acetate, butyrate, etc.), hydrogen and carbon 



12 
 

dioxide. Acetogenic bacteria produce acetic acid from volatile fatty acids and methanogens are 

responsible for the production of methane from acetate or hydrogen and carbon dioxide.  

1.4.3 Biogas production 

Biogas is a renewable and valuable energy resource as a byproduct of anaerobic digestion. 

Typically, biogas contains 50-70% methane and 30-50% carbon dioxide and the ratio of these two 

gases in biogas depends on the substrate, operating conditions and pH among other factors. At 

WRRFs, the anaerobic digester substrate usually comprises of the sludge from the primary settling 

basin as well as waste activated sludge from the secondary clarifier tanks. However, co-digestion 

of organic wastes with sludge is applied as a strategy for increasing the digester gas production 

and yield (Shen et al., 2015). Fats, oil and grease (FOG) is a lipid-rich organic waste that that is 

currently utilized in numerous WRRFs across the United States. As a result, biogas production at 

WRRFs will benefit from improved efficiency and conversion of waste to energy.  

1.4.4 Biogas utilization and challenges 

When captured and utilized efficiently, biogas can yield significant energy and economic 

value to WRRFs. Methane and carbon dioxide can be valorized through bioconversion to value-

added products. Additionally, methane can be recovered for power generation, heat and vehicle 

fuel. Combined heat and power (CHP) technology can reduce the energy consumption of WRRFs, 

reduce their carbon footprint by decreased fossil fuel consumption and mitigate methane 

emissions. In addition, the potential reduction of fossil fuel use for energy generation will low the 

carbon footprint wastewater treatment facilities. Combustion of biogas for heating releases CO2 in 

the atmosphere, further contributing to GHG emissions. 



13 
 

Technical and economic barriers have limited the utilization of biogas for power generation. One 

such barrier is the expensive equipment and costly processes that are necessary for removing 

contaminants such as carbon dioxide (CO2), hydrogen sulfide (H2S) and siloxanes. These 

impurities must be cleaned up to meet biogas quality requirements for use with CHP technology. 

As a result, only 10% of plants utilize biogas for heating or electricity generation(Shen et al., 

2015). Furthermore, it was suggested for economic feasibility with CHP technology the 

wastewater influent should be 5 million gallons per day (MGD). To address some of these 

challenges, both methanotroph and microalgal biotechnology has emerged as promising 

approaches for recovering the carbon and energy through microbial biogas upgrading. 

Methanotroph and microalgal biotechnology has proven to be scalable and provides this advantage 

over CHP technologies. 

1.5 Current treatment of AD-derived biogas and liquid digestate  

Raw municipal wastewater was acquired through the collaboration with the South 

Columbus Water Resource Recovery Facility (SC WRRF) in Columbus, GA. Figure 2 below 

illustrates how the biogas and digestate produced from the AD are handled. Briefly, SC WRRF 

operates one thermophilic and two mesophilic digesters. The biogas produced in these digesters 

must be cleaned by passage through the gas treatment pad to remove hydrogen sulfide (H2S), 

siloxanes and any other impurities before being used for combined heat and power (CHP). While 

SC WRRF utilizes this technology, the gas treatment pad is costly to operate in small wastewater 

treatment facilities; as a result biogas is mainly underutilized and used for heating at small facilities 

(Shen et al., 2015). The liquid digestate is sent back to the head of the plant for nutrient recovery 

by secondary treatment. At some wastewater facilities, the biosolids and/or liquid digestate can 



14 
 

also be used for liquid fertilizer. However, excessive application can lead to surface runoff of 

pollutants; further contributing to environmental pollution. 

 

Figure 2: Current process of handling AD produced biogas and digestate from the South Columbus 
Water Resource Recovery Facility. 

 

 

 

  



15 
 

1.6 Microalgae 

Microalgae are photosynthetic prokaryotic or eukaryotic microorganisms below 100 – 200 

μm, mostly unicellular and are classified based on their pigment composition. They can grow 

rapidly and live in harsh conditions due to their unicellular or multicellular shape. As a result, the 

large diversity of microalgal species have enable wide research in their use for wastewater 

applications (Li et al., 2019).   

Carbon metabolism: Autotrophic 

Oxygenic photosynthesis falls under the autotrophic metabolism and is key survival mode 

of all photoautotrophs, including microalgae. During photosynthesis, light energy is captured and 

converted into various organic compounds for growth, storage and different metabolic processes. 

Specifically, photosynthesis involves conversion of carbon dioxide and water into carbohydrates 

and water through redox reactions that are driven by energy harnessed from light (Masokidek et 

al., 2013). The process is divided into two stages: light-dependent and light independent reactions. 

In the light dependent reactions, the light energy is captured by photosynthetic pigments 

(carotenoids, chlorophyll a and b, phycocyanin, phycoerythrin (MacIntyre et al., 2002)) that comes 

from the photosynthetically active radiation (PAR).. In general, the PAR region falls between 400 

-700 nm which are the wavelengths of light utilizable for photosynthesis. In the thylakoid 

membranes of microalgae, light energy is trapped by light-harvesting pigment-proteins called 

photosystems I and photosystems II. Two electrons are extracted from water and transported 

through the electron chain through a series of carriers in order to produce the biochemical reductant 

nicotinamide adenine dinucleotide phosphate (NADPH2) and energy molecule adenosine 

triphosphate (ATP) evolving oxygen in the process. Protons are also transferred from the stroma 

to the lumen of the cell to create a pH gradient which drives ATP synthesis. In the dark reaction, 



16 
 

the NADPH2 and ATP produced in the light reactions will be used for fix carbon fixation into the 

biomass. The conversion of CO2 into carbohydrates (sugars) occurs by the so-called Calvin-

Benson cycle (Benson and Calvin, 1947; Calvin, 1956).  

Nitrogen metabolism 

Nitrogen (N) is an essential and major component of microalgal cells apart from carbon, 

hydrogen and oxygen. Elemental nitrogen can contribute up to 10% of the dry mass. Nitrogen is 

incorporated into various amino acids that are then used for producing proteins. Microalgae can 